TM 5-3805-291-23P

TECHNICAL MANUAL

FIELD MAINTENANCE MANUAL
(Includes Unit and Direct Support Maintenance)

REPAIR PARTS AND SPECIAL TOOLS LIST (RPSTL)
FOR

LOADER, HEAVY, SCOOP:
DIESEL ENGINE DRIVEN (DED), 4-WHEEL DRIVE

4.5 CUBIC YARD ROCK BUCKET
NSN 3805-01-533-1857

AND

5.0 CUBIC YARD GENERAL PURPOSE BUCKET
NSN 3805-01-533-1853
MODEL 966H

DISTRIBUTION STATEMENT A - Approved for public release; distribution is unlimited.

HEADQUARTERS, DEPARTMENT OF THE ARMY
JANUARY 2010






TM 5-3805-291-23P

LIST OF EFFECTIVE PAGES/WORK PACKAGES

NOTE: Zero in the “Change No.” column indicates an original page or work package.
Date of issue for the original manual is:

Original. . ... .. 15 January 2010

TOTAL NUMBER OF PAGES FOR FRONT AND REAR MATTER IS 26 AND TOTAL NUMBER OF WORK
PACKAGES IS 4, CONSISTING OF THE FOLLOWING:

Page/WP No. Change No. Page/WP No. Change No.
FrontCover ...................... 0 WP 000300 (10pgs). .+« vvvveenn.. 0

Blank ......... ... . 0 WP 0004 00 (114 pgS). - -« e v vev v 0
ithrux ... .. ... ... 0 Inside Back Cover . ................ 0

WP 000100 (Bpgs). -« vvvvvvennnn. 0 Back Cover ...................... 0

WP 000200 (460 pgs). . .o vvvvennn 0

A/(B blank)






TM 5-3805-291-23P

HEADQUARTERS
DEPARTMENT OF THE ARMY
Washington, D.C., 15 January 2010

TECHNICAL MANUAL

FIELD MAINTENANCE MANUAL
(Includes Unit and Direct Support Maintenance)
REPAIR PARTS AND SPECIAL TOOLS LIST (RPSTL)

FOR

LOADER, HEAVY, SCOOP:
DIESEL ENGINE DRIVEN (DED), 4-WHEEL DRIVE
4.5 CUBIC YARD ROCKET BUCKET
NSN 3805-01-533-1857

AND

5.0 CUBIC YARD GENERAL PURPOSE BUCKET
NSN 3805-01-533-1853
MODEL 966H

Current as of 21 August 2009

REPORTING ERRORS AND RECOMMENDING IMPROVEMENTS

You can help improve this publication. If you find any errors, or if you would like to recommend any
improvements to the procedures in this publication, please let us know. The preferred method is to sub-
mit your DA Form 2028 (Recommended Changes to Publications and Blank Forms) through the Inter-
net, on the Army Electronic Product Support (AEPS) website. The Internet address is https://
aeps.ria.army.mil. The DA Form 2028 is located under the Public Applications section in the AEPS
Public Home Page. Fill out the form and click on SUBMIT. Using this form on the AEPS will enable us
to respond quicker to your comments and better manage the DA Form 2028 program. You may also
mail, email, or fax your comments or DA Form 2028 directly to the U.S. Army TACOM Life Cycle Man-
agement Command. The postal mail address is U.S. Army TACOM Life Cycle Management Com-
mand, ATTN: AMSTA-LCL-MPP/TECH PUBS, 1 Rock Island Arsenal, Rock Island, IL 61299-7630.
The email address is tacomlcmc.daform2028@us.army.mil. The fax number is DSN 793-0726 or
Commercial (309) 782-0726.

DISTRIBUTION STATEMENT A - Approved for public release; distribution is unlimited.



TM 5-3805-291-23P

TABLE OF CONTENTS

0001 00 FIELD MAINTENANCE (INCLUDING UNIT AND DIRECT SUPPORT MAINTENANCE)
REPAIR PARTS AND SPECIAL TOOLS LIST (RPSTL) INTRODUCTION

REPAIR PARTS LIST

lllus/Fig Page
GROUP 01 ENGINE
O0T100]ENGINE ASSEMBLY ..o 0002 00-3
ENGINE ASSEMBLY ..o 0002 00-3
ENGINE SUPPORTS ..ot 0002 00-5
0101]CRANKCASE, BLOCK CYLINDER HEAD......cooeeeoeeeeeeeeeeeeeeenn 0002 00-7
CYLINDER HEAD AND FASTENERS ....ooveoeeeeeee oo, 0002 00-7
CYLINDER BLOCK PLUGS ..o 0002 00-9
0T02] CRANKSHAFT .ot 0002 00-11
VIBRATION DAMPER AND PULLEY ..ot 5] 0002 00-11]
REAR MAIN SEAL, CRANKSHAFT ..o 6] 0002 00-13
FRONT MAIN SEAL, CRANKSHAFT ...t 7] 0002 00-15]
OT03]FLYWHEEL ASSEMBLY ... 0002 00-17
FLYWHEEL ASSEMBLY ..o.oeoeee oo El 0002 00-17
FLYWHEEL HOUSING ..ot 9 0002 00-19
0105|VALVES, CAMSHAFT AND TIMING SYSTEM.....oovoeoeeeeeeeeeeeee 0002 00-21
ROCKER ARM GROUP ...t 10] [0002 00-21
VALVE COVER ..o et [11] [0002 00-23
VALVE COVER BASE ... oo 12] (0002 00-25
IDLER AND TIMING GEARS AND RELATED PARTS ....ocooveveeen. [13] [0002 00-27
0106|ENGINE LUBRICATION SYSTEM....oieoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 0002 00-29
PISTON COOLING JET oottt [14] 0002 00-29
OIL PAN AND RELATED PARTS ..o, [15] 0002 00-31
ENGINE OIL FILTER AND BASE ..o [16] 0002 00-33
ENGINE OIL COOLER AND TURBOCHARGER OIL LINES............ [17] 0002 00-37
ENGINE OIL FILLER AND DIPSTICK ..ot 18] 0002 00-39
ENGINE OIL PUMP AND RELATED PARTS ..o, [19] 0002 00-41
FUMES DISPOSAL AND CRANKCASE BREATHER.......c..coecoev...... 20] 0002 00-43
OTOBIMANIFOLDS ...t 0002 00-45
AIR INTAKE MANIFOLD ...ttt [21] 0002 00-45]
EXHAUST MANIFOLD AND FASTENER ....oovviveeeeeeeeeeeeeeeeeeeee, [22] 0002 00-47]
0109]ACCESSORY DRIVING MECHANISMS .....ooooieeeeeeeeeeeeeeeee e 0002 00-49
ACCESSORY DRIVE GEAR AND COVER ...c.ooovoieeeeeeeeeeeeeeee 0002 00-49
GROUP 03 FUEL SYSTEM
030T]FUEL INJECTOR ..o oot 0002 00-51
FUEL INJECTOR ..ot 0002 00-51
0302]FUEL PUMP ... 0002 00-53



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

FUEL TRANSFER PUMP ......ooiiiiiiiii e
FUEL PRIMING PUMP, SECONDARY FUEL FILTER BASE,
AND LINES ..o

AIR CLEANER ...
AIR CLEANER ASSEMBLY AND MOUNTING ........ccccoveiiiiiienee

SUPERCHARGER, BLOWER, TURBOCHARGER, OR
ALTITUDE COMPENSATOR ..ot

ENGINE AFTERCOOLERLINES ..o
TURBOCHARGER ASSEMBLY AND RELATED PARTS.................
TURBOCHARGER AIRLINES ...,
AFTERCOOLER ASSEMBLY AND MOUNTING ........ccccoiiiiiiene

TANKS, LINES, FITTINGS, HEADERS .........ccccoiiiiiiiiceeeee

FUELLINES ...
FUEL TANK FUEL LINES ...
FUEL TANK AND RELATED PARTS .......ooiiiiiiiiiiecieec e

FUEL FILTERS ..o
PRIMARY AND SECONDARY FUEL FILTERS ....cco...vveiveerireeernenne.
ENGINE STARTING AIDS .....coveoeeeeeeeeeeeeeeeeeseeeseeeeeeeeeeeeeeeees e
ETHER STARTING AID ..o
[0372 ACCELERATOR, THROTTLE, OR CHOKE CONTROLS.................
THROTTLE PEDAL AND RELATED PARTS.......ovveoiereeeeeeeeseeeesees
EXHAUST SYSTEM
MUFFLER AND PIPES ......oveoiveeeeeeeeeeeeeeeeeeeeseeeseeseeeeeeeeseseeeseeseeens

MUFFLER AND MOUNTING ...
EXHAUST EXTENSION .....ooi e

COOLING SYSTEM
RADIATOR, EVAPORATIVE COOLER, OR HEAT EXCHANGER ..
RADIATOR AND MOUNTING ...
[0502 COWLING, DEFLECTORS, AIR DUCTS, SHROUDS, ETC. ...........
FAN SHROUD ......coooivoiiieieoeeeeeeeeeeeeeeeeeeeeeeeee e

WATER MANIFOLD, HEADERS, THERMOSTATS, AND
HOUSING GASKET ...

RADIATOR LINES ...
THERMOSTAT, GASKET, AND WATERLINES ...

WATER PUMP ...
WATER PUMP AND MOUNTING ...
FAN ASSEMBLY ..ot

lllus/Fig

SEEEN

K&

l .
(2] [6)]
| © O ~ ~

&
\‘

Page
0002 00-5

W

0002 00-5
002 00-6
002 00-61

~

ol 1©
—

0002 00-6

[0002 00-6
002 00-6
[0002 00-67
[0002 00-69

002 00-71

W

=
|

‘

i

)
S
S
N
o
')
~
—

[0002 00-73
002 00-7

002 00-7
002 00-7
002 00-7
002 00-7
002 00-8
002 00-8

()]

AOA

—\|

o

002 00-8

002 00-8
002 00-85

[OF]

=
[O¥]

002 00-8
002 00-8
002 00-8
002 00-8

002 00-9

002 00-9
002 00-9

002 00-9
002 00-9
0002 00-9

D= |= ©of |© N [N

o
o

o
a1

~



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

lllus/Fig Page
FAN AND RELATED PARTS .....cooiiiiieeeeeeeeeeeeee e 0002 00-97
0507]AUXILIARY COOLING ......cocuiieeeeeeeeeeeeee e 0002 00-99
HYDRAULIC OIL COOLER CORE AND MOUNTING ...........c.cc....... 0002 00-99
GROUP 06| ELECTRICAL SYSTEM
0607]GENERATOR, ALTERNATOR ......ocvoveuieieeeeeeeeeeee e 0002 00-101
ALTERNATOR AND RELATED PARTS ....cooiieveeeeceeeeeee e, 0002 00-101
0603|STARTING MOTOR........oouiuieeeeeeeeeteeee e eeeen 0002 00-103
STARTER ... oot 0002 00-103
0607]INSTRUMENT OR ENGINE CONTROL PANEL .....ccocvovviieieennn. 0002 00-105]
INSTRUMENT PANEL, UPPER ..ot [0002 00-105
INSTRUMENT PANEL, LOWER ....coovivivieieiceeeeeeeeeeeeeeeeeeeeee s [0002 00-107]
FUSE BLOCK ASSEMBLY ..ot [0002 00-109
0608|MISCELLANEOUS ITEMS ... 0002 00-111
ELECTRONIC CONTROL MODULE (ECM) .....coovoviiieeeeeeeen 0002 00-111
POWERTRAIN AND IMPLEMENT ELECTRONIC CONTROL
MODULES (ECM) ...t (0002 00-113]
POWER CONVERTER, CAMERA, AND RELATED PARTS............ [0002 00-117]
TURNLAMP SWITCH ... [0002 00-119
ELECTRICAL SWITCHES, RELAYS, AND CIRCUIT BREAKERS... [0002 00-121]
HOOD ACTUATOR ...t 0002 00-123
0B09]LIGHTS ..ot 0002 00-125
BLACKOUT LIGHT, DRIVE LIGHT, SERVICE LIGHT, AND
TURNLAMP ASSEMBLIES ..ot 58] [0002 00-125|
WORKLIGHTS ..., 59 [0002 00-127]
DOME LAMP ..o [60] [0002 00-129
0610]SENDING UNITS AND WARNING SWITCHES .......coovoviieeeeenn. 0002 00-131
ENGINE SENSORS AND RELATED PARTS ...coovoviiieieeeeeeen [61] (0002 00-131]
TRANSMISSION SENSORS AND RELATED PARTS......c.cocooveuen... 62] [0002 00-133)]
FUEL LEVEL SENDING UNIT ..o 63| [0002 00-1385]
TILT KICKOUT AND POSITION SENSOR AND MOUNTING........... [64] [0002 00-139)
SENDING UNITS AND WARNING SWITCHES.......c.coccoeiieeee. 65| 0002 00-141
OBTTJHORN, SIREN ...t 0002 00-143
ELECTRIC HORN ..ot 66 [0002 00-143
BACKUP ALARM ... 67] [0002 00-145|
0612|BATTERIES, STORAGE (WET ORDRY) ...ooovivieiieeeeeeeeeeeenn 0002 00-147,
BATTERIES. ... .ot 0002 00-147
BATTERY BOX (STANDARD) .......ooviviiieeeeeeeeeeeeeeeeeeeeeeeeeen 0002 00-149
BATTERY CABLES (STANDARD)......c.ciiiieieiieeeeeeeeeeeeeeeneeenn 0002 00-153
0613]HULL OR CHASSIS WIRING HARNESS ........coiioeeeeeieeeeeeeen 0002 00-157]



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

lllus/Fig Page
FRONT CHASSIS WIRING ......oviiiiiiie et 71 {0002 00-157
REAR CHASSIS WIRING .....cooiiiiiiiie et 72 [0002 00-161
CAB WIRING ......coiiiiiiieiiie ettt 73 [0002 00-165
ENGINE HARNESS GROUP .......cccviiiiiieiiee et 74 [0002 00-167]
SECONDARY STEERING WIRING .......c.cooiiiiieiiie e [75] [0002 00-169
ECM HARNESS ASSEMBLY .....oooiiiiiiiie e 76 [0002 00-171
HEATER/AC WIRING HARNESS .......ccoiiiiiie e [77] [0002 00-173
FUEL INJECTOR HARNESS .......coiiiiiiieeie e 78 [0002 00-175
SECONDARY FUEL FILTER JUMPER HARNESS AND
JOYSTICK HARNESS ..ottt 79 0002 00-177
TURNLAMP WIRING HARNESS ..ottt 80 0002 00-179
AXLE MONITORING WIRING HARNESS .......c.cooiiiiiiieecieee e [81] 0002 00-183
COUPLER WIRING .....cctiiiiiiie ettt 82 [0002 00-185
TILT SENSOR WIRING......oooiiiiiiiiiiiieeie ettt 83 [0002 00-187,
TRANSMISSION HARNESS ..ottt 84 0002 00-189
GROUP 07| TRANSMISSION
0705|TRANSMISSION SHIFTING COMPONENTS .....ccoviiiiiieeiee e, 0002 00-193
TRANSMISSION CONTROL AND RELATED PARTS...........ccvee.ee. 0002 00-193
0708 TORQUE CONVERTER OR FLUID COUPLING.......c.cccceeiiiiiiieaanns 0002 00-195
TORQUE CONVERTER AND HOUSING .....cocooiiiiiiieiiiiieee e 0002 00-195
0710/TRANSMISSION ASSEMBLY (HYDRAULIC), (HYDRO STATIC),
TORQUAMATIC), (CROSS-DRIVE), AND ASSOCIATED PARTS......... 0002 00-197
TRANSMISSION AND TRANSMISSION MOUNTS.........ccocvveiiiens 0002 00-197
0721|COOLERS, PUMPS, MOTORS .......ooiiiiieiiiee e 0002 00-199
TRANSMISSION FILL/CHECK TUBE AND SIGHT GAGE............... {0002 00-199
TRANSMISSION OIL COOLER .....coiiiiiieiiee e [0002 00-201
TRANSMISSION OIL PUMP (GEAR PUMP) .....ccccviiiiiiiieiieeeiieens {0002 00-203
TRANSMISSION OIL COOLERLINES........oooiiieiiieeee e [0002 00-205
TRANSMISSION FILTER AND LINES........cooiiiieiieeeieeeee e {0002 00-209
MAGNETIC SCREEN.......cctiiiiiiecee e [0002 00-213
GROUP 09|PROPELLER, PROPELLER SHAFTS, UNIVERSAL JOINTS,
COUPLER, AND CLAMP ASSEMBLY
0900[PROPELLER SHAFTS ...ttt 0002 00-215
DRIVE SHAFT AND RELATED PARTS......ooiiiiieiiiee e 0002 00-215
GROUP 10|FRONT AXLE
1000|FRONT AXLE ASSEMBLY ...ooviiiiiiiiiiiee et 0002 00-217
FRONT AXLE ..ottt 10002 00-217]
FRONT AXLE MOUNTING ....ccoviiieiiiiiiee et [0002 00-219
GROUP 11|REAR AXLE
T100|REAR AXLE ASSEMBLY ..ottt 0002 00-221



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

REAR AXLE AND MOUNTING

REAR AXLE TRUNNION AND RELATED PARTS (FORWARD).....
REAR AXLE TRUNNION AND RELATED PARTS (REAR)..............

GROUP 12|BRAKES (OTHER THAN SPECIAL PURPOSE)

1201/HAND BRAKES.......ooiiiii e

PARKING BRAKE AND RELATED PARTS

1204|HYDRAULIC BRAKE SYSTEM

ACCUMULATOR ASSEMBLIES AND RELATED PARTS................
SERVICE BRAKE LINES, FITTINGS, AND RELATED PARTS........

1206|MECHANICAL BRAKE SYSTEM

BRAKE FOOT PEDAL GROUP
GROUP 13 WHEELS AND TRACKS

13TWHEEL ASSEMBLY ..o

WHEEL ASSEMBLY AND RELATED PARTS

1313|TIRES, TUBES, TIRE CHAINS

GROUP 14 STEERING

1401|MECHANICAL STEERING GEAR
STEERING COLUMN AND RELATED PARTS

1410[HYDRAULIC PUMP OR FLUID MOTOR ASSEMBLY.........cccceenueee.

SECONDARY STEERING PUMP AND MOUNTING
PISTON PUMP (STEERING) AND MOUNTING
STEERING NEUTRALIZER VALVE

1411|HOSES, LINES, FITTINGS ...

STEERING HOSES, LINES, AND FITTINGS
SECONDARY STEERING LINES

1412|HYDRAULIC OR AIR CYLINDERS
OUNTING..........

STEERING CYLINDER AND M
1414|STEERING SYSTEM VALVES

STEERING CONTROL VALVE AND METERING PUMP .................
GROUP 1§ FRAME, TOWING ATTACHMENTS, DRAWBARS, AND

ARTICULATION SYSTEMS

1501 /FRAME ASSEMBLY ....ouii e
HYDRAULIC SERVICE BOX ......ooiiiiieiiie e
1502|COUNTERWEIGHTS ...

COUNTERWEIGHTS AND VEHICULAR COMPONENTS BRACKET

Vi

lllus/Fig

g

EE

—
g

104

=

g

107]
108
109

110
111

Page

{0002 00-221
[0002 00-223
[0002 00-22

[¢)]

0002 00-22
0002 00-22
0002 00-22

{0002 00-229
[0002 00-233

0002 00-23
0002 00-23

II

©

0002 00-23
0002 00-23
002 00-241
0002 00-241

©| [© NN

0002 00-24
0002 00-24
0002 00-24

[0002.00-247
[000200-249
0002 00-251

0002 00-25

{0002 00-255
[0002 00-259

0002 00-26
002 00-26
0002 00-26
0002 00-26

~N| O] (W

()]

o

0002 00-27
002 00-27
0002 00-27
0002 00-27

o
—

[ON)



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

1503|PINTLES AND TOWING ATTACHMENTS .......cooiiiiiiiiiiicieee

ARTICULATED HITCH AND RELATED PARTS......cccooiiiiiiiice
REMOTE LUBRICATION LINES AND FITTINGS.........ccccoeiciennne

GROUP 18|BODY, CAB, HOOD, AND HULL

1801 BODY, CAB, HOOD, AND HULL ASSEMBLIES ..........cccccoeiiienene

FRONT GUARD GROUP ......ooiiiiiiiiiiciie et
CAB MOUNTING HARDWARE........cooiiiiiiiiceee e
CAB LINER......coiii e
ROLLOVER PROTECTION CANOPY (ROPS) AND MOUNTING
HARDWARE ...
HOOD AND SIDE GUARDS PANEL GROUP (ENGINE) .................
ENGINE COMPARTMENT SHIELD (FAN GROUP)........ccoccvcienene
HOOD LOCK AND REAR COVERS ........coooiiiiiiieiccee e
DOOR ASSEMBLY (LEFT SIDE).....ccoiiiiiiiiiiiciieecec e
DOOR ASSEMBLY (RIGHT SIDE) .....ccooiiiiiiiiiiieeecee e
LADDERS, HANDRAILS, AND STEPS.........ooiis
SOUND SUPPRESSION........ociiiiiiiiii e

1802|FENDERS, RUNNING BOARDS WITH MOUNTING AND
ATTACHING PARTS, OUTRIGGERS, WINDSHIELD, GLASS, ETC......

CAB GLASS ...
FENDERS ...

1806|UPHOLSTERY SEATS AND CARPETS........ocoiiiiiiiiiciieecee

SEAT ASSEMBLY AND SEAT BELT ....cooiiiiiiiiieceececeeee
HEADLINER, FLOOR MAT, AND RELATED PARTS........cccccoevee.
CAB VISOR ...

1808|STOWAGE RACKS, BOXES, STRAPS, CARRYING CASES,
CABLE REELS, HOSE REELS, ETC. .....cccciiiiiiiiiieiceceeee e

RIFLE MOUNT ..o s es e seesne
TOOLBOX (STANDARD) .....ceetveeeeeeeeeeeeeeeeeeeeeee e eeseee

GROUP 22|BODY, CHASSIS AND HULL ACCESSORY ITEMS

2202|ACCESSORY ITEMS ... ..o

INCLINOMETER ...t
JOYSTICK CONSOLE ..ot
WINDSHIELD WASHER BOTTLE AND PUMP ........cociiiiiii
WINDSHIELD WIPER GROUP .......cccoiiiiiiiiiiciie e
CAB AIR FILTER ...
CAB HEATERLINES ...
MIRROR ...
AIR DUCT GROUP ...

2210|DATA PLATES AND INSTRUCTION HOLDERS ........cccccooveiiieene
DATA PLATES AND INSTRUCTION HOLDERS..........cccccvciriniieenns

Vii

lllus/Fig

[116

olfco][e

==
Ny [

=== ==1=
N S S S S
(o] || (2] | [Sa] | BN | [CR) | NS | S

==

=y
W

I<lig

[O¥]
[e¢]

[ | Y] | =Y | KN | Y | Y | Y | Y

NN N

ool V] [=]lo][©

Page
0002 00-275

{0002 00-275

[0002 00-279

0002 00-281

(0002 00-281
(0002 00-283
0002 00-285

[0002 00-287
[0002 00-291
[0002 00-295
[0002 00-297]
[0002 00-299
[0002 00-301

[0002 00-305

[0002 00-307]

0002 00-309

{0002 00-309
[0002 00-311

0002 00-315

(0002 00-315
{0002 00-321

[0002 00-323

0002 00-325

{0002 00-325

[0002 00-327

0002 00-329

[0002 00-329
[0002 00-333
[0002 00-337]
[0002 00-33

[0002 00-34
[0002 00-34
[0002 00-34

[0002 00-34

o|[cn]|wo][=]|©

0002 00-353
0002 00-353



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

GROUP 24 HYDRAULIC AND FLUID SYSTEMS (EXCLUDE SYSTEMS
AND/OR COMPONENTS LOCATED IN OTHER GROUPS)

2401 PUMP AND MOTOR ..ottt

HYDRAULIC PUMP (IMPLEMENT/PILOT) AND MOUNTING..........
BRAKING AND HYDRAULIC FAN PUMP AND MOUNTING ...........

MANIFOLD AND/OR CONTROL VALVES ........cccooiiiiiiiiiiicieee,

MANIFOLD CONTROL, BRAKE, AND FAN ........ccooiiiiiiiiiiiicne
MAIN HYDRAULIC CONTROL VALVE ...
MANUAL CONTROL VALVE LOWERING ........cccoiiiiiiiiciceeee
QUICK COUPLER HYDRAULIC VALVES .......ccccoiiiiiiiiici

HYDRAULIC CONTROLS AND/OR MANUAL CONTROLS.............

ELECTROHYDRAULIC JOYSTICK ..ot
RIDE CONTROL AND PILOT OIL ACCUMULATORS...........ccocoeee.

[2404) TILT CYLINDERS AND TILT CRANK .......ooviviiiiereeeeeeeeeee e
TILT CYLINDERS ..o,
[2405 MAST COLUMN ..ot
LIFT CYLINDERS ......ooouiieeeeeeeeeeee e s an s
[2406/ STRAINERS, FILTERS, LINES AND FITTINGS, ETC. ......cccevcn...e.

HYDRAULIC OIL FILTERS, BASE, AND SAMPLING VALVE ..........
HYDRAULIC COUPLER LINES .......oooiiiiieeeee e
HYDRAULIC HOSES, LINES, AND FITTINGS .......cccoociiiiiiees
QUICK COUPLER LINES ......ooiiiiieeeee e
LIFT CYLINDER LINES. ...
TILT CYLINDER LINES ... ..oiie e
HYDRAULIC TEST POINTS, LINES, AND FITTINGS............cccveee

[2407]HYDRAULIC CYLINDERS ..ottt
QUICK COUPLER HYDRAULIC CYLINDER ........cccoosveveeeieireeenn
[2408]LIQUID TANKS OR RESERVOIRS .......ocooovivieeeeeeeeeeeeeeeeeenes
HYDRAULIC TANK, FILTER, AND RELATED PARTS........cccccc.......

SPECIAL PURPOSE KITS
[3303]WINTERIZATION KITS ...

ARCTIC HEATER ...
BATTERY BOX (ARCTIC) ...
HANDRAIL AND LADDER (ARCTIC) ..oooiiiiiiieee e
BATTERY CABLES (ARCTIC) ..o

3307|SPECIAL PURPOSE KITS..... e

BRISTLES AND LINK ...
BROOM ATTACHMENT ...
HYDRAULIC LINES, BROOM .......cooiiiiiiiiic e

viii

lllus/Fig

~I=
o||on

—
N
N

—
N
0]

=y
5
(o]

=y
(é2]
(e

=y |
[$)]
N

=y
(&)
(6]

=y
(¢2]
o))

H\

=y
(6]
|

| [=][=]
[e2)|[®2]][®2]
[@)|[{e]|[e¢]

=N
(o))
SN

===
[e2]](ep]|(e2]|(e)]
~||[O]|jo||>

| [=]=
| (2]l (=2
O||O||O0]

Page

0002 00-35

(0002 00-357
0002 00-359

0002 00-361

{0002 00-361
[0002 00-363
[0002 00-367
[0002 00-369

0002 00-371

(0002 00-371
0002 00-373

0002 00-37

002 00-37
0002 00-37
0002 00-37
0002 00-37

[0002 00-379
[0002 00-381
0002 00-387
[0002 00-395
[0002 00-399
[0002 00-401
[0002 00-403

0002 00-40
0002 00-40
0002 00-40
0002 00-40

~l

~N| N[O [Oon

©

o

002 00-40

002 00-40
002 00-41
002 00-41
002 00-41

002 00-41

002 00-41
002 00-42
0002 00-42

ollo

~ N onlleol|=]lo] o N N O] [on

o
-

[6)]



TM 5-3805-291-23P

TABLE OF CONTENTS (Con’t)

PALLET FORK ...ttt

GROUP 54 REFRIGERATION, AIR CONDITIONER, HEATER, AND AIR
CONDITIONING COMPONENTS

5200|AIR CONDITIONER/HEATER ASSEMBLY AND GAS
COMPRESSOR ASSEMBLY ....coiiiiiiiiiieiei e

AC/HEATER AND MOUNTING ......cociiiiiiiiiiiiere e
AC COMPRESSOR......ooiiiitiiiii et

[G217]REFRIGERANT PIPING ....oooooviieeeeeeeeeeeeeeeeee e
REFRIGERANT LINES AND FITTINGS ..o
[5221]REFRIGERANT ACCUMULATOR..........coevorrieeeereeeeeieeeeeeeeeneaans
AC/HEATER ACCUMULATOR AND DRYER ........c.coovvererreereennnnn.
[5230] CONDENSER (WATER OR AIR COOLED) ......c.cvevcveveceeeeeeeeen.
AC CONDENSER AND MOUNTING ......c.ccoveuiireeceeeeeeeee e,
[B24T]EVAPORATOR ...,
AC EVAPORATOR CORE .......covoieeeeieeeeeeeeeeeeeeeeeeeeeeeeenes
[5243|BLOWER ASSEMBLY ......oovoivieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e
AC/HEATER BLOWER MOTOR ......oovveiiieieeeeeeeeeeeeeeeeeens

GROUP 74 CRANES, SHOVELS, AND EARTH MOVING EQUIPMENT
COMPONENTS

7436|LIFT ARMS AND PIVOT ASSEMBLIES ........cocoiiiiieeeee

LIFT ARM ASSEMBLY ...
QUICK COUPLER ... ..o

7437|LOADER BUCKET ASSEMBLY OR FORKLIFT......cooiiiiiiieiene

BUCKET LINKAGE ...
LOADER BUCKET ASSEMBLY (GENERAL PURPOSE).................
LOADER BUCKET ASSEMBLY (ROCK) ......ccociiiiiiiiciiecieeceeee

REPAIR KITS
(940 REPAIR KITS ...
GENERAL USE STANDARDIZED PARTS
[9501HARDWARE SUPPLIES AND BULK MATERIEL, COMMON...........
SPECIAL TOOLS LIST
TOOLS AND TEST EQUIPMENT
SPECIAL TOOLS ...

UNIT SUPPORT SPECIAL TOOLS ...
DIRECT SUPPORT SPECIAL TOOLS .......ccoooiiiiiiiicic e

WP 0004 00f NSN AND PART NUMBER CROSS REFERENCE INDEXES

ix/(x blank)

lllus/Fig
171

Y | N
~|[~
BN

—
B
N

=y
B
[€2]

=y
E
o)

—
S
~

ey | =y

Oo"\l
1=|%)

=Y
[o¢]
iy

—
0
N|

=y
[o¢]
(e8]

[N | =Y

85

Page
0002 00-42

I

0002 00-431

[0002 00-431
0002 00-2

0002 00-43
0002 00-43
002 00-43
002 00-43
002 00-44
002 00-44
002 00-44
0002 00-44
002 00-44
0002 00-44

Wl|w
W=

o

O [0 W] W = = 1 Y o O

o

0002 00-44

[0002 00-4
0002 004

0002 00-451

0002 00-451
[0002 00-45
0002 00-455

~J

INIIN
oI~

:

0002 00-45

61 |

0002 00-45

0003 00-

(0003 00-5
0003 00-9

[4)]







TM 5-3805-291-23P

FIELD MAINTENANCE (INCLUDING UNIT AND DIRECT SUPPORT MAINTENANCE)
REPAIR PARTS AND SPECIAL TOOLS LIST (RPSTL) INTRODUCTION 0001 00

SCOPE

This RPSTL lists and authorizes spares and repair parts; special tools; special test, measurement, and diag-
nostic equipment (TMDE); and other special support equipment required for performance of Field maintenance of
the 966H Loader. It authorizes the requisitioning, issue, and disposition of spares, repair parts, and special tools as
indicated by the source, maintenance, and recoverability (SMR) codes.

GENERAL

In addition to the Introduction work package, this RPSTL is divided into the following work packages:

1. Repair Parts List Work Package. Work package containing lists of spares and repair parts authorized by
this RPSTL for use in the performance of maintenance. This work package also includes parts which must be
removed for replacement of the authorized parts. Parts lists are composed of functional groups in ascending
alphanumeric sequence, with the parts in each group listed in ascending figure and item number sequence.
Sending units, brackets, filters, and bolts are listed with the component they mount on. Bulk materials are
listed by item name in FIG. BULK at the end of the work package. Repair parts kits are listed separately in
their own functional group. ltems listed are shown on the associated illustrations.

2.  Special Tools List Work Package. Work package containing lists of special tools, special TMDE, and spe-
cial support equipment authorized by this RPSTL [as indicated by Basis of Issue (BOIl) information in the
DESCRIPTION AND USABLE ON CODE (UOC) column]. Tools that are components of common tool sets
and/or Class VIl are not listed.

3. Cross-Reference Indexes Work Package. There are two cross-reference indexes in this RPSTL: National
Stock Number Index and Part Number Index. The National Stock Number Index refers you to the figure and
item number. The Part Number Index refers you to the figure and item number.

EXPLANATION OF COLUMNS IN THE REPAIR PARTS LIST AND SPECIAL
TOOLS LIST WORK PACKAGES

1.  ltem No. (Column 1). Indicates the number used to identify items called out in the illustration.

2.  SMR Code (Column 2). The SMR code containing supply/requisitioning information, maintenance level
authorization criteria, and disposition instruction, as shown in the following breakout:

SOURCE CODE MAINTENANCE CODE RECOVERABILITY CODE
XXXXX XXXXX XXXXX
1st two positions 3rd position 4th position 5th position
How you get an item. Who caninstall, replace, Who can do complete Who determines disposition
or use the item. repair* on the item. action on an unserviceable
item.

* Complete Repair: Maintenance capacity, capability, and authority to perform all corrective maintenance tasks of the “Repair” function in a
use/user environment in order to restore serviceability to a failed item.

a. Source Code. The source code tells you how to get an item needed for maintenance, repair, or over-
haul of an end item/equipment. Explanations of source codes follow:

0001 00-1



TM 5-3805-291-23P

FIELD MAINTENANCE (UNIT AND DIRECT SUPPORT MAINTENANCE) REPAIR PARTS AND

SPECIAL TOOLS LIST (RPSTL) INTRODUCTION - CONTINUED 0001 00

EXPLANATION OF COLUMNS IN THE REPAIR PARTS LIST AND SPECIAL
TOOLS LIST WORK PACKAGES - CONTINUED

Source Code

MO - Made at Unit/

AVUM level

MF - Made at DS/AVIM Level
MH - Made at GS Level

ML - Made at SRA

MD - Made at Depot

AO-Assembled by Unit/
AVUM level
AF-Assembled by DS/
AVIM level
AH-Assembled by

GS level

AL-Assembled by SRA
AD-Assembled by Depot

XA

XB

XC

XD

Application/Explanation

NOTE

Iltems coded PC are subject to deterioration.

Stocked items; use the applicable NSN to request/requisition items with
these source codes. They are authorized to the maintenance category indi-
cated by the code entered in the third position of the SMR code.

Items with these codes are not to be requested/requisitioned individually.
They are part of a kit which is authorized to the maintenance level indicated
in the third position of the SMR code. The complete kit must be requisi-
tioned and applied.

Items with these codes are not to be requested/requisitioned individually.
They must be made from bulk materiel which is identified by the part num-
ber in the DESCRIPTION AND USABLE ON CODE (UOC) column and
listed in the bulk materiel group work package of the RPSTL. If the item is
authorized to you by the third position of the SMR code, but the source code
indicates it is made at a higher level, order the item from the higher level of
maintenance.

Items with these codes are not to be requested/requisitioned individually.
The parts that make up the assembled item must be requisitioned or fabri-
cated and assembled at the level of maintenance indicated by the source
code. If the third position of the SMR code authorizes you to replace the
item, but the source code indicates the item is assembled at a higher level,
order the item from the higher level of maintenance.

Do not requisition an “XA” coded item. Order the next higher assembly
(refer to NOTE below).

If an item is not available from salvage, order it using the CAGEC and P/N.

Installation drawings, diagrams, instruction sheets, field service drawings;
identified by manufacturer’s P/N.

Item is not stocked. Order an XD-coded item through normal supply chan-
nels using the CAGEC and P/N given, if no NSN is available.

NOTE

Cannibalization or controlled exchange, when authorized, may be used as a source of supply for
items with the above source codes, except for those source coded “XA” or those aircraft support
items restricted by requirements of AR 750-1.

0001 00-2



TM 5-3805-291-23P

FIELD MAINTENANCE (UNIT AND DIRECT SUPPORT MAINTENANCE) REPAIR PARTS AND
SPECIAL TOOLS LIST (RPSTL) INTRODUCTION - CONTINUED 0001 00

EXPLANATION OF COLUMNS IN THE REPAIR PARTS LIST AND SPECIAL
TOOLS LIST WORK PACKAGES - CONTINUED

b. Maintenance Code. Maintenance codes tell you the level(s) of maintenance authorized to use and
repair support items. The maintenance codes are entered in the third and fourth positions of the SMR
code as follows:

(1) Third Position. The maintenance code entered in the third position tells you the lowest mainte-
nance level authorized to remove, replace, and use an item. The maintenance code entered in
the third position will indicate authorization to one of the following levels of maintenance:

Maintenance Code Application/Explanation
C...... . Crew or Operator maintenance done within Unit/AVUM maintenance.
O.. ... Unit Level/AVUM maintenance can remove, replace, and use the item.
Foooo Direct Support/AVIM maintenance can remove, replace, and use the item.
o General Support maintenance can remove, replace, and use the item.
L. Specialized Repair Activity (SRA) can remove, replace, and use the item.
D............... Depot Maintenance can remove, replace, and use the item.

(2) Fourth Position. The maintenance code entered in the fourth position tells you whether or not the
item is to be repaired and identifies the lowest maintenance level with the capability to do com-
plete repair (perform all authorized repair functions).

NOTE

Some limited repair may be done on the item at a lower level of maintenance, if authorized by the
Maintenance Allocation Chart (MAC) and SMR codes.

Maintenance Code Application/Explanation
O............... Unit/AVUM is the lowest level that can do complete repair of the item.
Fooo Direct Support/AVIM is the lowest level that can do complete repair of the
item.
H.o...oo General Support is the lowest level that can do complete repair of the
item.
L. Specialized Repair Activity (SRA) is the lowest level that can do complete

repair of the item.

D........ . . Depot is the lowest level that can do complete repair of the item.
Z... ... Nonreparable. No repair is authorized.
B.. ... No repair is authorized. No parts or special tools are authorized for the

maintenance of a “B”-coded item. However, the item may be recondi-
tioned by adjusting, lubricating, etc., at the user level.

0001 00-3



TM 5-3805-291-23P

FIELD MAINTENANCE (UNIT AND DIRECT SUPPORT MAINTENANCE) REPAIR PARTS AND
SPECIAL TOOLS LIST (RPSTL) INTRODUCTION - CONTINUED 0001 00

EXPLANATION OF COLUMNS IN THE REPAIR PARTS LIST AND SPECIAL
TOOLS LIST WORK PACKAGES - CONTINUED

c. Recoverability Code. Recoverability codes are assigned to items to indicate the disposition action on
unserviceable items. The recoverability code is entered in the fifth position of the SMR code as follows:

Recoverability Code Application/Explanation

Z. Nonreparable item. When unserviceable, condemn and dispose of the
item at the level of maintenance shown in the third position of the SMR
code.

L Reparable item. When uneconomically reparable, condemn and dispose
of the item at the Unit level maintenance.

Fooo Reparable item. When uneconomically reparable, condemn and dispose
of the item at Direct Support level.

H.o. o oo Reparable item. When uneconomically reparable, condemn and dispose
of the item at General Support level.

D............... Reparable item. When beyond lower level repair capability, return to
depot. Condemnation and disposal of item are not authorized below
depot level.

L. Reparable item. Condemnation and disposal of item not authorized below
Specialized Repair Activity (SRA).

Ao Item requires special handling or condemnation procedures because of

specific reasons (e.g., precious metal content, high dollar value, critical
material, or hazardous material). Refer to appropriate manuals/directives
for specific instructions.

3. NSN - (Column 3). The NSN for the item is listed in this column.

CAGEC (Column 4). The Commercial and Government Entity Code (CAGEC) is a five-digit code which is
used to identify the manufacturer, distributor, or Government agency/activity that supplies the item.

5.  PART NUMBER (Column 5). Indicates the primary number used by the manufacturer (individual, company,
firm, corporation, or Government activity), which controls the design and characteristics of the item by means
of its engineering drawings, specifications, standards, and inspection requirements to identify an item or
range of items.

NOTE

When you use an NSN to requisition an item, the item you receive may have a different part num-
ber from the part ordered.

6. DESCRIPTION AND USABLE ON CODE (UOC) (Column 6). This column includes the following informa-
tion:

a. The Federal item name and, when required, a minimum description to identify the item.

b. Part Numbers (P/Ns) of bulk materials are referenced in this column in the line entry to be manufactured
or fabricated.

c. Hardness Critical ltem (HCI). A support item that provides the equipment with special protection from
electromagnetic pulse (EMP) damage during a nuclear attack.

d. The statement END OF FIGURE appears just below the last item description in column (6) for a given
figure in both the repair parts list and special tools list work packages.

0001 00-4



TM 5-3805-291-23P

FIELD MAINTENANCE (UNIT AND DIRECT SUPPORT MAINTENANCE) REPAIR PARTS AND
SPECIAL TOOLS LIST (RPSTL) INTRODUCTION - CONTINUED 0001 00

EXPLANATION OF COLUMNS IN THE REPAIR PARTS LIST AND SPECIAL
TOOLS LIST WORK PACKAGES - CONTINUED

7.

QTY (Column 7). The QTY (quantity per figure) column indicates the quantity of the item used in the break-
out shown on the illustration/figure, which is prepared for a functional group, subfunctional group, group or an
assembly. A “V” appearing in this column in lieu of a quantity indicates that the quantity is variable and the
quantity may vary from application to application.

EXPLANATION OF CROSS-REFERENCE INDEXES WORK PACKAGE FORMAT AND COLUMNS

1.

National Stock Number (NSN) Index Work Package.

a. STOCK NUMBER Column. This column lists the NSN by National Item Identification Number (NIIN)
sequence. The NIIN consists of the last nine digits of the NSN (i.e., NSN 5305-01-674-1467). When
using this column to locate an item, ignore the first four digits of the NSN. However, the complete NSN
should be used when ordering items by stock number.

b. FIG. Column. This column lists the number of the figure where the item is identified/located. The figures

are in numerical order in WH 0002 00jand WH 0003 00

c. ITEM Column. The item number identifies the item associated with the figure listed in the adjacent FIG.
column. This item is also identified by the NSN listed on the same line.

Part Number (P/N) Index Work Package. Part numbers in this index are listed in ascending alphanumeric
sequence (i.e., vertical arrangement of letter and number combination which places the first letter or digit of
each group in order A through Z, followed by the numbers 0 through 9 and each following letter or digit in like
order).

a. PART NUMBER Column. Indicates the P/N assigned to the item.

b. FIG. Column. This column lists the number of the figure where the item is identified/located in the repair
parts list and special tools list work packages.

c. ITEM Column. The item number is the number assigned to the item as it appears in the figure refer-
enced in the adjacent figure number column.

SPECIAL INFORMATION

1.

Usable On Code (UOC). The UOC appears in the lower left corner of the DESCRIPTION column heading.
Usable on codes are shown as “UOC:” in the Description Column (justified left) on the first line under the
applicable item/nomenclature. Uncoded items are applicable to all models. Identification of the UOC’s used in
the RPSTL are:

Code Used On
AAB 966H with 4.5 Cubic Yard Rock Bucket
AAC 966H with 5.0 Cubic Yard General Purpose Bucket

Fabrication Instructions. Bulk materiels required to manufacture items are listed in the Bulk Materiel func-
tional group of this RPSTL. Part numbers for bulk materiel are also referenced in the Description Column of
the line item entry for the item to be manufactured/fabricated. Detailed fabrication instructions for items
source coded to be manufactured or fabricated are found in TM 5-3805-291-23.

Index Numbers. Items which have the word BULK in the figure column will have an index number shown in
the item number column. This index number is a cross-reference between the NSN/P/N Index work package
and the bulk materiel list in the repair parts list work package.

0001 00-5



TM 5-3805-291-23P

FIELD MAINTENANCE (UNIT AND DIRECT SUPPORT MAINTENANCE) REPAIR PARTS AND
SPECIAL TOOLS LIST (RPSTL) INTRODUCTION - CONTINUED 0001 00

SPECIAL INFORMATION - CONTINUED

4.  Associated Publications. The publication(s) listed below pertain to the 966H Loader and its components:

Publication Short Title
TM 5-3805-291-10 . ... . ............ Operator’s Manual for 966H Loader
TM 5-3805-291-23-1 and 23-2. .. ... .. Field Maintenance Manual for 966H Loader

HOW TO LOCATE REPAIR PARTS

1. When NSNs or Part Numbers Are Not Known.

a. Using the table of contents, determine the assembly group to which the item belongs. This is necessary
since figures are prepared for assembly groups and subassembly groups, and lists are divided into the
same groups.

b. Find the figure covering the functional group or the subfunctional group to which the item belongs.
c. ldentify the item on the figure and note the number(s).

d. Look in the repair parts list work packages for the figure and item numbers. The NSNs and part numbers
are on the same line as the associated item numbers.

2. When National Stock Number is Known:

a. First. If you have the NSN, look in the STOCK NUMBER column of the NSN index work package. The
NSN is arranged in NIIN sequence. Note the figure and item number next to the NSN.

b. Second. Turn to the figure and locate the item number. Verify that the item is the one you are looking for.

3. When Part Number is Known:

a. First. If you have the P/N and not the NSN, look in the PART NUMBER column of the P/N index work
package. Identify the figure and item number.

b. Second. Look up the item on the figure in the applicable repair parts list work package.

ABBREVIATIONS

For standard abbreviations see ASME Y14.38-2007, Abbreviations and Acronyms.

Abbreviation Explanation
NIIN .. National Item Identification Number (consists of the last 9

digits of the NSN)

RPSTL ... Repair Parts and Special Tools List

SMR. ... .. .. Source, Maintenance, and Recoverability Code

TMDE. ........ ... ... . ... Test, Measurement, and Diagnostic Equipment
END OF WORK PACKAGE

0001 00-6



TM 5-3805-291-23P

REPAIR PARTS LIST 0002 00

0002 00-1



WP 0002 00 TM 5-3805-291-23P

483-572

Figure 1. Engine Assembly

0002 00-2



WP 0002 00

(1)

ITEM

NO

DSw N

(2)
SMR
CODE

PFFZZ
PAFHH
PAFZZ
PAFZZ

(3)

NSN

2590015555161
2815015708920
5310010980624
5306014481550

TM 5-3805-291-23P

(4) (3) (6)
PART
CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

11083 2244140
11083 2347850
11083 5P8245
11083 6V3668

GROUP 01 ENGINE

GROUP 0100 ENGINE ASSEMBLY

[ETc—1 ENGINE ASSEMBLY
BRACKET, VEHICULAR C.vvvvvvnnn..
ENGINE, DIESEL . « v v v eeeeeenns
WASHER, FLAT 13.5 X 25 X 3MM...

BOLT,MACHINE M12 X 1.75 X 30MM

END OF FIGURE

0002 00-3

(7)

QTY

@ O = N



TM 5-3805-291-23P

WP 0002 00

483-555

Figure 2. Engine Supports

0002 00-4



WP 0002 00

(1)
ITEM
NO

O ~J oy U b W N

(2)
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

(3)

NSN

5306014734495
5365015585448
5365014310866
5340014299834
2510015556868
5310010980624
5306014381750
5310014138769

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

DESCRIPTION AND USABLE ON CODES (UOC)

32 X 144 X 12MM THK...

FRONT..........

,STRUC FRONT....
13.5 X 25.5 X 3MM

BOLT,MACHINE M12 X 1.75 X 80MM.....

(5) (6)
PART
NUMBER
GROUP 0100 ENGINE ASSEMBLY
[ETc—J ENGINE SUPPORTS
8T4649 BOLT, SHOULDER M24 X 3 X 140MM
3E4888 SPACER, PLATE
9W7385 SPACER, SLEEVE
6Y9960 MOUNT, RESILIENT,GEN. . .o v v.....
2292887 FRAME SECTION
5P8245 WASHER, FLAT
6V5696
8T4167 WASHER, FLAT

END OF FIGURE

0002 00-5

26 X 44 X 4MM THK

(7)

QTY

N o o NN DNDN



VR

483-556

TM 5-3805-291-23P

WP 0002 00

| 2mRus || 4THRUS |

Figure 3. Cylinder Head and Fasteners

0002 00-6



WP 0002 00

(1)
ITEM
NO

OW 00 J o U b W N

10
11
12

(2)
SMR
CODE

PFFHL
PAFZZ
XDFHH
PAFZZ
PAFZA
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ

(3)

NSN

5331011296019

5365010360010
5331015135210
2910015733456
5331015369808
5331015069094
5305015555353

5330015343777
5310004317244
5305015563149

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083

11083
11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

3050617
5P5598
3056358
958004
214-7568
2634920
1662904
9X7430
2104460

2219392
255658
2421811

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0101 CRANKCASE, BLOCK CYLINDER
HEAD

CYLINDER HEAD AND FASTENERS

GASKET CYLINDER HEAD...............
WASHER, FLAT 17 X 29 X 3MM..........
SCREW, CAP,HEXAGON H.................

END OF FIGURE

0002 00-7

(7)

QTY



TM 5-3805-291-23P

WP 0002 00

483-603

Figure 4. Cylinder Block Plugs
0002 00-8



WP 0002 00 TM 5-3805-291-23P

(1) (2) (3) (4) (3) (6) (7
ITEM  SMR PART
NO  CODE  NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0101 CRANKCASE, BLOCK CYLINDER
HEAD

[(ETc—4 CYLINDER BLOCK PLUGS
1 PAFZZ 5340003638925 11083 4F5695 PLUG, EXPANSION FREEZE PLUG......... 5

END OF FIGURE

0002 00-9



WP 0002 00 TM 5-3805-291-23P

483-540

Figure 5. Vibration Damper and Pulley

0002 00-10



WP 0002 00

(1)
ITEM
NO

~ o U W N

(2)
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PFFZZ
PAFZZ

(3)

NSN

4730015335868
2510015242731
5310014389803
5306014794610
3020015553640
5365015554622
5306014295265

(4)

CAGEC

11083
11083
11083
45152
11083
11083
11083

TM 5-3805-291-23P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0102 CRANKSHAFT
VIBRATION DAMPER AND PULLEY
1790092 ADAPTER, STRAIGHT, TU. « v v e eeeeeeeenn
1678125 DAMPER . &« e et ettt e e e et e e
9%2027 WASHER, FLAT 11 X 18 X 2MM. ... ......
7HB513 BOLT,MACHINE M10 X 1.5 X 30MM......
2307167 PULLEY, GROOVED . « v vt v et eeeeeeeenn
2131585 SPACER, RING . v v e oot ee e eee e
8T0281 BOLT,MACHINE M16 X 2.0 X 80MM......

END OF FIGURE

0002 00-11

(7)

QTY

Jo N B e o B S



TM 5-3805-291-23P

483-589

Figure 6. Rear Main Seal, Crankshaft

0002 00-12

WP 0002 00

PR
K4
(R gt
NN
S VSR Y
) Oy
< A
\ \
/, \
W \
W \
NS N
NS N
NN \
N \
NN \
||||||||||||| >
¢
L L e~
L~ «
|||nnnnu\u‘mm, N
===

oo

||||||| =2




WP 0002 00

(1)
ITEM
NO

~ o U W N

(2)
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

(3)

NSN

5330014666663
5340014669740
5310010512360

5306014709590
5330014666642
5331014669022

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0102 CRANKSHAFT
REAR MAIN SEAL, CRANKSHAFT
7C1583 GASKET . v v e e e e e et e e e e
1054245 COVER, ACCESS « + e v e e et e ee e e
5P0537 WASHER 7.2 X 14.50 X 3MM...........
2946007 BOLT,MACHINE M6 X 1 X 18MM.........
8T0640 BOLT,MACHINE M6 X 1 X 30MM.........
7C1728 SEAL, PLAIN . « et e et eee e e e
1076280 O-RING 5.33 X 177.17MM ID..........

END OF FIGURE

0002 00-13

(7)

QTY



TM 5-3805-291-23P

WP 0002 00

483-588

Figure 7. Front Main Seal, Crankshaft

0002 00-14



WP 0002 00

(1)
ITEM
NO

~ o U W N

(2)
SMR
CODE

PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

(3)

NSN

5330015343925
5310014736099
5310014151606
5331013707705

5310010980624
5306014381755

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0102 CRANKSHAFT
[ETc—F FRONT MAIN SEAL, CRANKSHAFT
2264755 SEAL, PLAIN ENCASED. . s v v v v eemeeann..
6V8225 NUT, PLAIN, HEXAGON M6 X L..uevuuo...
9%X8256 WASHER, FLAT 6.6 X 12 X 2MM.........
736285 O-RING . v e et e e e e e e
2850823 COVER,ACCESS .. i i ittt ettt et teeeeeeaens
5P8245 WASHER, FLAT 13.5 X 25.5 X 3MM......
6V8197 BOLT,MACHINE M12 X 1.75 X 40MM.....

END OF FIGURE

0002 00-15

(7)

QTY

w W = oo



WP 0002 00 TM 5-3805-291-23P

483-505

Figure 8. Flywheel Assembly

0002 00-16



WP 0002 00

(1) (2)
ITEM  SMR
NO  CODE

1 PFFZZ
2 PAFZZ
3 PAFZZ

TM 5-3805-291-23P

(3) (4) (3) (6)
PART
NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

2815015554427 11083 1608210
5310010954631 11083 5P8247
5305015553888 11083 9X2021

GROUP 0103 FLYWHEEL ASSEMBLY
FLYWHEEL ASSEMBLY
FLYWHEEL, ENGINE . « ot v ee e teeeeeeenn.
WASHER, FLAT 17 X 32 X 3.5MM........

SCREW, CAP,HEXAGON H Ml6 X 2 X 45MM.

END OF FIGURE

0002 00-17

(7)

QTY



WP 0002 00 TM 5-3805-291-23P

1

483-502

Figure 9. Flywheel Housing

0002 00-18



WP 0002 00

(1)
ITEM
NO

(2)
SMR
CODE

PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ

(3)

NSN

5305015554101

5310010980624
5331009486482
5365007630120
5331014523208
5365011033727
5340015557679
5310013598806
5305015144098
5331003334384
5331011865442
2815015554404
5310014944293
5305015553883
5315011881865

(4)

CAGEC

11083

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

8T0106

5P8245
3K0360
954185
139671
3K8460
1994051
8T4224
0993649
1H5728
5D9344
1741586
5P8246
2146277
6V3538

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0103 FLYWHEEL ASSEMBLY

lEIC .9

SCREW, CAP,HEXAGON H M12 X 1.75 X

PLUG, PIPE. . ittt ittt e e e
COVER, ACCESS

WASHER, FLAT

SCREW,MACHINE M8 X 1.25 X 40MM

HOUSING, FLYWHEEL
15.5 X 29 X 3MM
SCREW, CAP, HEXAGON H
PIN, STRAIGHT, HEADLE

WASHER, FLAT

END OF FIGURE

0002 00-19

(6)

FLYWHEEL HOUSING

(7)

QTY

CO R R RPNNRERRERREN

N



TM 5-3805-291-23P

WP 0002 00

| 2tRu19 || 4thRue || stwRutz || 14THRU1G |

483-507

Figure 10. Rocker Arm Group

0002 00-20



WP 0002 00 TM 5-3805-291-23P

(1) (2) (3) (4) (3) (6) (7
ITEM  SMR PART
NO  CODE  NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0105 VALVES, CAMSHAFT AND
TIMING SYSTEM

[(ETc—b ROCKER ARM GROUP

1 AFFFF 11083 2600252 ARM ASSEMBLY ROCKER................ 3
2 PFFZZ 5306015553618 11083 2421401 .ROCKER ARM BASE,SINGLE............. 2
3 AFFZZ 11083 2612294 .ROCKER ARM ASSEMBLY EXHAUST....... 2
4 PAFZZ 2815015743035 11083 2612293 . .ROCKER ARM,ENGINE................. 1
5 PAFZZ 11083 2607524 ..SETSCREW MIO0 X 1.5........0.0u.n. 1
6 PAFZzZ 5310013599329 11083 2Y5829 ..NUT, PLAIN, HEXAGON M10 X 1.5...... 1
7 AFFZZ 11083 2600251 .ROCKER ARM ASSEMBLY UNIT INJECTOR. 2
8 PAFZZ 2815015740575 11083 2600915 ..ROCKER ARM,ENGINE................. 1
9 PAFZZ 5310015557049 11083 2456095 . .NUT, PLAIN, HEXAGON Ml12 X 1.5...... 1
10 PAFZZ 2815015742825 11083 2744490 . .SCREW, ADJUSTING,V ADJUSTMENT..... 1
11 PAFZZ 5331014243527 11083 8L2777 CcOFRING. o e e e 1
12 PFFZZ 5305015556451 11083 2588721 ..SCREW,CAP,SOCKET HE............... 1
13 AFFZZ 11083 2612290 .ROCKER ARM ASSEMBLY INLET......... 2
14 PAFZZ 11083 2612291 . .ROCKER ARM,ENGINE................. 1
15 PAFZZ 11083 2607524 ..SETSCREW M10 X 1.5 ADJUSTMENT.... 1
16 PAFZZ 5310013599329 11083 2Y5829 . .NUT, PLAIN, HEXAGON M10 X 1.5...... 1
17 PAFZZ 5306015554626 11083 2410847 .BOLT,MACHINE M12 X 1.75 X 93 MM 2
THD . o e e e e i e
18 PFFZZ 3040015553981 11083 2427418 .SHAFT, SHOULDERED ROCKER ARM BASE, 1
L = 1
19 PAFZZ 3040015553813 11083 2244418 .SHAFT,SHOULDERED. ... ... .. 1
20 PAFZZ 5306015554626 11083 2410847 BOLT,MACHINE M12 X 1.75 X 93MM..... 6

END OF FIGURE

0002 00-21



TM 5-3805-291-23P

WP 0002 00

483-526

Figure 11. Valve Cover

0002 00-22



WP 0002 00

(1)
ITEM
NO

(2)
SMR
CODE

PFOZZ
PAOZZ

PAOZZ
PFOZZ
PAOZZ

(3)

NSN

2815015554168
5306013981287

5310013598806
5340015557407
5330015343759

(4)

CAGEC

11083
11083

11083
11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

2292616
8T6912

8T4224
2127728
2295711

(6) (7)

DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0105 VALVES, CAMSHAFT AND
TIMING SYSTEM

EZc—11 vVALVE COVER

COVER,ENGINE POPPET................. 1
SCREW, CAP,HEXAGON H M8 X 1.250 X 10
SOMM. ¢t e e

WASHER, FLAT 8.8 X 16 X 2MM......... 10
MOUNT, RESILIENT,GEN................. 10
GASKET SEAL,VALVE COVER............. 1

END OF FIGURE

0002 00-23



WP 0002 00 TM 5-3805-291-23P

483-680

Figure 12. Valve Cover Base

0002 00-24



WP 0002 00

(1)
ITEM
NO

(2)
SMR
CODE

PAQOZZ
PFOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ

(3)

NSN

5315015221090
2510015592054
5306013601002

5310004324064
5340014800363

(4)

CAGEC

11083
11083
11083

11083
45152
11083

TM 5-3805-291-23P

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0105 VALVES, CAMSHAFT, AND

[EIc—1? VALVE COVER BASE

PIN, STRAIGHT ,HEADLE. ... ...
BASE, AUTOMOTIVE ENG.................
SCREW, CAP,HEXAGON H M8 X 1.25 X 50

WASHER, FLAT 8.8 X 16 X 2MM THK.....

(5)
PART
NUMBER
TIMING SYSTEM
1801538
2486661
6V3918
MM........
9M1974
8HE196 CLAMP, LOOP
2720389 SEAL, PLAIN

END OF FIGURE

0002 00-25

(7)

QTY



WP 0002 00 TM 5-3805-291-23P

1

| 2THRU7 |

8

13 483-532

Figure 13. Idler and Timing Gears and Related Parts

0002 00-26



WP 0002 00

(1) (2)
ITEM  SMR
NO  CODE
1 AFFFF

2 PAFZZ

3 PAFZZ

4 PAFZZ

5 PAFZZ

6 PAFZZ

7 PAFZZ

8 PAFZZ

9 PAFZZ

10 PAFZZ
11 PAFZZ
12 PAFZZ
13 PAFZZ
14 PAFZZ
15 PFFZZ
16 PFFZZ

(3)

NSN

5306014295265
5365015553987
3020015553653
3020015553666
5365015553869
5306015555106
5310004324064
5306013600929
5315015553867
5305013601993

5307015554621
5305015072644
5310010980624
2815015555158
5330015553931

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

11083
11083
11083
11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

2223088
8T0281
7C7851
2223902
2223905
2187270
8T0360
oM1974
6V2317
6V3535
6V5219

1230764
8T5093
5P8245
2787093
2237852

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0105 VALVES,
TIMING SYSTEM

CAMSHAFT, AND

lEIC. 18 IDLER AND TIMING GEARS AND
RELATED PARTS

IDLER AND TIMING. ... nnnnnnnn
.BOLT,MACHINE Ml6 X 2 X 80MM.......
LSPACER,RING. .. ..ottt i it i iiiii e
.GEAR, SPUR
.GEAR, SPUR CAM IDLER 71 TEETH......
LSPACER,RING. . v v it e it i i i i i e e
.BOLT,MACHINE M20 X 2.5 X 90MM.....
WASHER, FLAT 8.8 X 16 X 2MM THK.....
BOLT,MACHINE M8 X 1.25 X 30MM......
PIN, STRAIGHT ,HEADLE. ... ...
SCREW, CAP,HEXAGON H M8 X 1.25 X

STUD, SHOULDERED. . . . .ot i e i i i e
SCREW, TAPPING M8 X 1.25 X 25MM.....
WASHER, FLAT 13.5 X 25.5 X 3MM......
COVER, TIMING GEAR, I...... ...
L

END OF FIGURE

0002 00-27

(7)

QTY

N
Co I T R R e =

=

R S =N



TM 5-3805-291-23P

WP 0002 00

u.ll_aﬁ.ufh\\
Ia_’lh

]
!

X -
NP e —
\ M~ A
W

7

———

AN T

~
NN

N\ t“ff =
N vas
S’

2

483-679

Figure 14. Piston Cooling Jet

0002 00-28



WP 0002 00

(1) (2)
ITEM  SMR
NO  CODE

1 PAFZZ

2 PAFZZ
3 PFFZZ

TM 5-3805-291-23P

(3) (4) (3) (6)
PART
NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

5305013601000 11083 8T0100

5310014335836 11083 3E4352
4710015592842 11083 2767222

GROUP 0106 ENGINE LUBRICATION SYSTEM
[ETc—11 PISTON COOLING JET
SCREW, CAP,HEXAGON H M8 X 1.25 X 60
WASHER, FLAT 8.8 X 20.5 X 2.5 MM THK

TUBE ASSEMBLY,METAL PISTON COOLING

END OF FIGURE

0002 00-29

(7)

QTY



TM 5-3805-291-23P

WP 0002 00

-
—

483-503

Figure 15. Oil Pan and Related Parts

0002 00-30



WP 0002 00

(1)
ITEM
NO

O 00 J oy U b W N

10
11
12
13
14
15
16
17
18
19

20

21

22
23

(2)
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ

PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZA

MOOZZ
PAOZZ

PAFZZ
PAFZZ

(3)

NSN

5330015343786
5306014792736
5310004324064
4710015553855
5310010980624
5306015336854
2815015553812
5331014741528
5365015333477

5365015554642
5310010980625
5307015744245
5310013029942
5975010589099
5310013600983
5310013527726
5340014800363
5331009738301
4820013436277

4730011223338
5306014297098
5330010794738

(4)

CAGEC

11083
45152
11083
11083
11083
11083
11083
11083
11083

11083
11083
11083
11083
11083
11083
11083
45152
78640
11083

11083
11083

11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

2173673
9HB895
oM1974
2351074
5P8245
6A5591
2351073
0619458
9X6451

2173674
6N8863
2873049
8T7934
352093
6V-5839
8T4133
8HE196
8L2786
6V7238

5P0767-56
5D-1026

6v4249
5P8211

(6)

DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0106 ENGINE LUBRICATION SYSTEM
[(ETc—2% 0IL PAN AND RELATED PARTS

L
BOLT,MACHINE M8 X 1.25 X 25MM......
8.8 X 16 X 2MM.........
TUBE ASSEMBLY,METAL OIL SUMP.......
13.5 X 25.5 X 3MM......
SCREW,MACHINE M12 X 1.75 X 25MM....
OIL PAN. .« ittt ettt i iiiaee

WASHER, FLAT

WASHER, FLAT

PLUG,MACHINE THREAD DRAIN,ENGINE

OIL PAN. ..ttt it ettt iiiee e e
SPACER,SLEEVE. ... ... ..

WASHER, FLAT

STUD, SHOULDERED. . ... ... ...
11 X 21 X 5MM THK......

WASHER, FLAT

WASHER, LOCK

COCK, POPPET DRAIN ENGINE OIL PAN

HOSE MAKE FROM HOSE P/N 5P0767,22
INCHES

END OF FIGURE

0002 00-31

11 X 21 X 2.5MM THK....
NUT, PLAIN,HEXAGON. . . . oot i it i i e
CLAMP,LOOP. . . ittt e i i i i it i
PACKING, PREFORMED. ... ...

(56 CM) v i it i
CLAMP,HOSE . . .ttt ittt it i i
BOLT,MACHINE M10 X 1.5 X 50MM......
SEAL, PLAIN. . ..ttt e i i i

(7)

QTY

[ = BN I RS O e



TM 5-3805-291-23P

WP 0002 00

483-518

Figure 16. Engine Oil Filter and Base

0002 00-32



WP 0002 00

(1)
ITEM
NO

O W W J oy U b WN

=

12

(2)
SMR
CODE

PAOZZ
PAOZZ
PAQOZZ
PAOZZ
PAQOZZ
PAOZZ
PAQOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

(3)

NSN

5330003769861
2940015553833
5330015554129
5310004324064
5306013600929
2940015333470
5310013600983
5306014991065

5331010491292

4730000089818
5331000200186

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
91816
81346

11083
11083

TM 5-3805-291-23P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0106 ENGINE LUBRICATION SYSTEM
[(ETc—% ENGINE OIL FILTER AND BASE
3P0650 PACKING, PREFORMED. « « ot v e eeeeeennn.
2818366 HEAD, FILTER FLUID OIL FILTER.......
2379751 GASKET . v v et e e et et e e e e
9M1974 WASHER, FLAT 8.8 X 16 X 2MM THK.....
6V2317 BOLT,MACHINE M8 X 1.25 X 30MM......
1R1808 FILTER ELEMENT, FLUI .+ e v vt e eennennn.
6V5839 WASHER, LOCK 11 X 21 X 2.5MM THK....
1345245 BOLT,MACHINE M10 X 1.5 X 30MM......
HV50-2-R VALVE, SAMPLING, HYDR. « « v et e ven e e
ASTM D2000 M6BGO O-RING. . et ot vemtee et et
10
5P9617 REDUCER, BOSS « + e v et et eeeeeeee e
6V5049 O-RING . st ettt ettt et e

END OF FIGURE

0002 00133/(34 blank)

(7)

QTY

R e ) T N N N S N}

[






WP 0002 00 TM 5-3805-291-23P

1 1
| 2tRU23 || 19aND20 |

483-520

Figure 17. Engine Oil Cooler and Turbocharger Oil Lines (Sheet 1 of 2)

0002 00-35



TM 5-3805-291-23P

WP 0002 00

483-536

Figure 17. Engine Oil Cooler and Turbocharger Oil Lines (Sheet 2 of 2)

0002 00-36



WP 0002 00 TM 5-3805-291-23P

(1) (2) (3) (4) (3) (6) (7
ITEM  SMR PART
NO  CODE  NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0106 ENGINE LUBRICATION SYSTEM

[(ETc—77 ENGINE OIL COOLER AND
TURBOCHARGER OIL LINES

1 AOOOO 11083 2517600 COOLER ASSEMBLY,ENG ENGINE OIL..... 1
2 PFOZZ 5330015557360 11083 2246360 .SEAL,NONMETALLIC ST....iviuiuiuunennn 2
3 PAOZZ 2930015555199 11083 2368745 .COOLER, LUBRICATING OIL COOLER..... 1
4 PFOZZ 2930015554395 11083 2304519 .WATER OUTLET,ENGINE................ 1
5 PAOZZ 5310004324064 11083 9M1974 .WASHER, FLAT 8.8 X 16 X 2MM........ 6
6 PAOZZ 5305013601993 11083 6V5219 .SCREW, CAP, HEXAGON H M8 X 1.25 X 40 5
7 PAOZZ 5340015742546 11083 3017298 LCLAMP,LOOP. « v ittt e i et i i i i i eea 2
8 PAOZZ 4720014669281 11083 1316645 .HOSE,NONMETALLIC. ...ttt ittt 1
9 PAOZZ 5365000786248 11083 9s8002 .PLUG,MACHINE THREAD................ 1
10 PAOZZ 5331010491292 81346 ASTM D2000 M6BGY .O-RING.. ...ttt iiiinnennnennns 1
10
11 PFOZZ 2930015554196 11083 2304518 .WATER OUTLET,ENGINE................ 1
12 PAOZZ 5306014710429 11083 6V5221 .SCREW, CAP, HEXAGON H M8 X 1.25 X 80 1
MM, e e e
13 PAOZZ 5306013600929 11083 6V2317 .BOLT,MACHINE M8 X 1.25 X 30....... 1
14 PFOZZ 5330015554609 11083 2242675 .SEAL,NONMETALLIC,RO. .. ... ... 1
15 PAOZZ 5331013515544 11083 6V-3250 CO-RING. e e e e 1
16 PAOZZ 5365004114584 11083 95-4191 .PLUG,MACHINE THREAD................ 1
17 PFOZZ 5340015503970 11083 1570670 .CAP-PLUG,PROTECTIVE. ... ... 1
18 AOOOO 11083 1645590 WALVE ASSEMBLY......ttiiiiinennnnn. 1
19 PAOZZ 5331010491292 81346 ASTM D2000 M6BGY ..O-RING. ... ittt iiiinnnennnn 1
10
20 PAOZZ 4820013512951 11083 8C3446 ..VALVE, BLEEDER,HYDRA. .. .. .......... 1
21 PAOZZ 5330014810979 11083 6V3251 .SEAL, PLAIN ENCASED.....iiiuiiiune.. 1
22 PFOZZ 4730015556751 11083 8K4739 .REDUCER,PIPE........ ... 1
23 PAOZZ 5310015556400 11083 8E9571 .WASHER, FLAT 8.8 X 16 X 7TMM........ 1
24 PAOZZ 5306013601006 11083 6V5218 SCREW, CAP, HEXAGON H M8 X 1.25 X 35 6
MM, e e e
25 PAOZZ 5310004324064 11083 9M1974 WASHER, FLAT 8.8 X 16 X 2MM......... 6
26 PAOZZ 5330015165776 11083 1978419 GASKET TURBOCHARGER OIL............ 1
27 PFOZZ 4720015553634 11083 2279920 HOSE ASSEMBLY,NONME DRAIN.......... 1
28 PAOZZ 5331015554564 11083 2256948 O-RING. ..ottt ettt i e 1
29 PAOZZ 5331005806583 11083 6V8398 O-RING. .ttt et it i e 1
30 PFOZZ 4730015557433 11083 8T6876 ELBOW, TUBE TO HOSE 90 DEG.......... 1
31 PAOZZ 5331013336444 11083 3J1907 O-RING. .ottt e ittt i i i e e 1
32 PFOZZz 4720015553973 11083 2351071 HOSE ASSEMBLY,NONME SUPPLY......... 1
33 PFOZZ 5330015556920 11083 1978418 GASKET TURBOCHARGER OIL............ 1

END OF FIGURE

0002 00-37



TM 5-3805-291-23P

WP 0002 00

483-531

Figure 18. Engine Qil Filler and Dipstick

0002 00-38



WP 0002 00

(1)
ITEM
NO

O 1 oy U b w N

(2)
SMR
CODE

PAQOZZ
PAOZZ
PAOZZ
PAOZZ
PFOZZ
PAOZZ
PFOZZ
PFOZZ

(3)

NSN

2940007253360
5306013600929
5310004324064
5331014697607
2590015553920
5330003675650
6680015553606
2590015555290

(4)

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0106 ENGINE LUBRICATION SYSTEM

BOLT,MACHINE M8 X 1.25 X 30MM......
WASHER, FLAT 8.8 X 16 X 2MM.........

(5) (6)
PART
NUMBER

[ETc—73 ENGINE OIL FILLER AND

DIPSTICK
51,2952 CAP,FILLER OPENING.
ovV2317
9M1974
0619455 SEAL, PLAIN. ........
2844929 TUBE ASSEMBLY,METAL
3P0647 PACKING, PREFORMED. .
2844930 GAGE ROD, LIQUID LEV
2213263 FILLER NECK,VEHICUL

END OF FIGURE

0002 00-39

(7)

QTY

e S S



WP 0002 00 TM 5-3805-291-23P

483-516

Figure 19. Engine Oil Pump and Related Parts

0002 00-40



WP 0002 00

(1)
ITEM
NO

(2)
SMR
CODE

PAFZZ
PAFZA
PFFZ7Z
PAFZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

OW 00 J o U b W N

10 PAFZZ
11 PAFZZ
12 PAFZZ
13 PAFZZ
14 PAFZZ
15 PAFZZ

(3)

NSN

5306013600929
5331010060303
4710015563051
5331015165599
2815015553773
5310004324064
5331015553971
5331011831281
5306014710429

4730014666641
2815015382178
5331014669285
5331012899129
4730014666640
5306015311564

(4)

CAGEC

11083
81349
11083
11083
11083
11083
11083
11083
11083

11083
11083
11083
11083
11083
11083

TM 5-3805-291-23P

(3)
PART
NUMBER

6V-2317
M83248/1-322
2351448
0618561
2351451
oM1974
3E6788
8J4351
6V5221

7C1822
2335220
6V3834
5P8068
7C1821
7X0870

DESCRIPTION AND USABLE ON CODES (UOC)

(6)

GROUP 0106 ENGINE LUBRICATION SYSTEM

[(ETc—9 ENGINE OIL PUMP AND RELATED

PARTS

BOLT,MACHINE M8 X 1.25 X 35MM.

ADAPTER, STRAIGHT, PI

BOLT,MACHINE M8 X 1.2